
COUNTY SANITATION DISTRICTS 

OF LOS ANGELES COUNTY 

1955 Workman Mill Road, Whittier, CA 90601-1400 
Mailing Address: P.O. Box 4998, Whittier, CA 90607-4998 
Telephone: (562) 699-7411, FAX: (562) 699-5422 
www.lacsd.org 

Board of Directors 
Newhall Ranch Sanitation District 

of Los Angeles County 

Directors: 

GRACE ROBINSON HYDE 
Chief Engineer and General Manager 

March 1, 2019 

The March 26, 2019 Newhall Ranch Sanitation District (NRSD) Board of Directors meeting 
agenda includes an item to: 1) hold the public hearing on the NRSD Engineer's Report, 2) Adopt the 
Findings of Fact of the Board of Directors of the Newhall Ranch Sanitation District of Los Angeles 
County for the NRSD Engineer's Report, and 3) approve and adopt the NRSD Engineer's Report. 
[...]
NRSD Mission *** - NRSD Permanent 1.3 575 
LADPW 1 1 LADPW Permanent 0.5 3 234 

LADPW 2 1 LADPW Permanent 1.7 3 759 

LADPW 3 1 LADPW Permanent 1.5 3 651 

LADPW 5 4 LADPW Permanent 2.3 4 1,046 



 4.0 WASTEWATER CONVEYANCE SYSTEM 

 

  Page 4.0-4 
Newhall Ranch Sanitation District Engineer’s Report November 2018 

TABLE 4-2 
PUMP STATIONS WITHIN NRSD BOUNDARIES 

Pump Station 
Number 

Drainage 
Area 

Served 
Owner Permanent or 

Temporary 
Peak Flow to Station* 

cfs gpm 
LADPW 7 7 LADPW Permanent 0.64 283 

1 Source: Appendix F, based on 4-18-11 Newhall Ranch Main Trunk Sewer Flow Study methodology with 2018 land 
planning update to calculate flows. 

2 Source: Appendix F, equivalent to 6,000 sewage units at 260 gpd/unit. 
3 Source: Appendix F, based on 10-2007 Mission Village Sewer Area Study. 
4 Source: Appendix F, based on Newhall Ranch Specific Plan. 
* Peak flows for NRSD stations are based on LACSD factors. Peak flows for LADPW stations are based on LADPW 
factors. 
** Only one of these pump stations would be in service at any time. 
*** Pumps southeast corner of Mission Village (avg flow of 0.29 mgd) to Drainage Area 1. 
 



 5.0 NEWHALL RANCH WATER RECLAMATION PLANT 

 

 Page 5.0-1 
Newhall Ranch Sanitation District Engineer’s Report November 2018 

5.1 NEWHALL RANCH WATER RECLAMATION PLANT OVERVIEW 
 
The purpose of this section is to describe the proposed NRWRP, as currently envisioned, including 
the key design parameters and plant components.  The following description of the NRWRP 
establishes the basis for the cost estimates presented in Section 7, which are the main components 
of the projected connection fee and service charge presented in Section 7.   
 
BOS Conditions of Approval for Landmark and Mission Villages require NRWRP site grading 
and bank protection to be complete by the 3,000th edu, construction started by the 4,000th edu and 
complete by the 6,000th edu.  Projecting the startup date for the NRWRP is difficult, but could be 
5 to 10 years into the future.  Design of the NRWRP will not advance until the needed NRWRP 
startup date is more clearly defined.  Consequently, the following discussion should be regarded 
as preliminary and subject to change based on renewed design efforts and permitting, and 
technological and economic considerations at that time. 
 
The NRWRP would be located adjacent to the Santa Clara River at the west side of the NRSD 
sphere of influence as shown in Figure 2-1.  The NRWRP would provide advanced wastewater 
treatment consisting of biological treatment, filtration, chloride removal using reverse osmosis (or 
similar demineralization technology), and disinfection using UV light.  Treated effluent would be 
used throughout the surrounding community for landscape irrigation and other approved uses or 
discharged to the Santa Clara River. 
 
5.1.1 Phasing 
 
The NRWRP may be built in phases, where the initial phase accommodates Newhall Ranch, or a 
portion thereof.  The plant could also be expanded to serve the needs of Val Verde or Santa Clarita 
Valley as discussed in Section 2.2 (subject to the appropriate regulatory approvals, which would 
not be the responsibility of NRSD).  Adding Val Verde flows to the NRSD flows would increase 
the capacity of the NRWRP by 1.3 mgd.  Adding the ultimate SCVSD flow and not assuming any 
expansion of SCVSD plants would add 17.6 mgd.  Thus, the maximum potential NRWRP 
treatment need is currently projected at 23.4 mgd.  For planning purposes, a 23.4 mgd NRWRP 
layout using the entire NRWRP property was prepared using membrane bioreactor (MBR) 
technology and is included in Appendix G.  Additionally, earlier planning efforts indicated that 
the NRWRP site could accommodate a 32 mgd plant using more conventional secondary and 
tertiary treatment technology or up to 42 mgd using MBR technology.  Thus, there is sufficient 
space on the NRWRP property to handle SCVSD’s ultimate projected flow in excess of current 
SCVSD treatment capacity.  The remainder of this chapter (as well as Chapter 7) discusses a plant 
which is sized to accommodate NRSD’s sphere of influence.  A site plan for the NRWRP is shown 
in Figure 5-1 and is based upon expansion to the 23.4 buildout MBR facility provided in Appendix 
G.  Figure 5-1 forms the basis for the cost estimates provided herein. 
 
5.1.2 Site Conditions 
 
The NRWRP site is located immediately south of State Highway 126, north of the Santa Clara 
River, and immediately east of the Ventura/Los Angeles County line.  The site is generally flat, 
with a slight grade sloping downward towards the Santa Clara River.  The site is currently in 
   



Sherry 

april

sherry

MEMBRANES AND 
PERMEATE PUMPS

*MAY OR MAY NOT BE RELOCATED IN FUTURE

*



 5.0 NEWHALL RANCH WATER RECLAMATION PLANT 

 

 Page 5.0-3 
Newhall Ranch Sanitation District Engineer’s Report November 2018 

agricultural use.  Main access to the site would be provided from State Highway 126 at the west 
end of the site, with secondary access provided at the east end. 
 
Flow in the Santa Clara River varies considerably between dry and stormy periods.  Flood 
protection is planned for the NRWRP site by construction of a bank protection system, which 
would form the southern plant boundary.  In addition to preventing flooding, the bank protection, 
or stabilization, would also include a public pedestrian trail along its top edge and a corridor for 
below ground utilities. 
 
Storm water drainage from north of the plant, including drainage from State Highway 126, would 
be collected and conveyed under the site to discharge to the Santa Clara River through LADPW 
drainage facilities.  Storm water from the NRWRP will be managed in accordance with the 
California General Permit for Storm Water Discharges Associated with Industrial Activities 
(NPDES Order CAS000001) to prevent discharge of industrial pollutants in storm water to 
receiving waters.  Capture and management of storm water will be consistent with County MS4 
permit at the time of construction and as otherwise required by the MS4 and NLF WDR (including, 
but not limited, to capturing the first flush of storm water, pumping it to the headworks, and treating 
it through the treatment plant process).  Industrial materials at NRWRP would be managed to 
prevent exposure to storm water runoff in accordance with the permit. 

 
 

5.2 WASTEWATER CHARACTERISTICS AND REQUIREMENTS 
 
5.2.1  Design Flows 
 
The NRWRP would be designed using the peaking factors listed in Table 5.1 (from the November 
2007 Conceptual Design Report for the NRWRP developed by CH2M HILL in coordination with 
LACSD). 
 
 

TABLE 5-1 
DESIGN FLOWS 

Flow Peaking Factors 
Maximum Monthly Flow     

(Design Flow), mgd 1.1 x AAF 

Maximum Daily Flow, mgd 1.45 x AAF 

Peak Hourly Flow, mgd 2.1 x AAF 
AAF = Average Annual Flow 

 
 
 
 
 



 5.0 NEWHALL RANCH WATER RECLAMATION PLANT 

 

 Page 5.0-4 
Newhall Ranch Sanitation District Engineer’s Report November 2018 

 
5.2.2  Design Loadings 
 
The influent wastewater characteristics proposed as the basis for treatment plant design are 
summarized in Table 5-2 (from the November 2007 Conceptual Design Report for the NRWRP 
developed by CH2M HILL in coordination with LACSD). 
 
 

TABLE 5-2 
INFLUENT WASTEWATER CONCENTRATIONS 

Parameter Units Maximum 
Month Diurnal Peak 

BOD5 mg/L 255 382 
TSS mg/L 360 540 
TKN mg/L 38 57 

NH4-N mg/L 28 42 
 
5.2.3 Effluent Quality Requirements 
 
The effluent quality criteria for the NRWRP are based on compliance with NPDES permit surface 
water discharge limits.  The effluent coliform and turbidity must meet Title 22 requirements for 
unrestricted reuse.  The limits shown in Table 5-3 are based on the discharge permit issued by the 
RWQCB in September 2013 (NPDES Order No. R4-2013-0180); renewal of this permit is 
expected in 2019. 
 
 

TABLE 5-3 
NRWRP EFFLUENT LIMITATIONS 

Parameters Units Value 

BOD5 mg/L 
20 (monthly average),  
30 (weekly average),  
45 (maximum daily) 

TSS mg/L 
15 (monthly average),  
40 (weekly average),  
45 (maximum daily) 

Nitrate/Nitrite as N*  mg/L 5 (monthly average) 
Chloride mg/L 100 (monthly average) 

Ammonia mg/L 1.75 (monthly average),  
5.2 (daily maximum) 

Turbidity NTU 
2 NTU average within a 24-hr period,  

5 NTU more than 5% of the time within a 24 hr period,  
no higher than 10 NTU any time 

Total Coliform MPN/100 mL 
2.2 as 7-day median, 

23 in more than one sample within 30-day period,  
no sample shall exceed 240 

*Sum of nitrite nitrogen and nitrate nitrogen 



 5.0 NEWHALL RANCH WATER RECLAMATION PLANT 

 

 Page 5.0-5 
Newhall Ranch Sanitation District Engineer’s Report November 2018 

  MPN = most probable number, NTU = nepholometric turbidity unit 
 
5.3 TREATMENT PROCESSES 
 
As mentioned previously, the NRWRP may be built in phases to accommodate buildout of 
Newhall Ranch and may also be expanded to accommodate the needs of Val Verde or the SCVSD.  
There is sufficient room to accommodate the projected ultimate flow needs for Newhall Ranch, 
Val Verde and SCVSD utilizing a conventional activated sludge processing technology (typically 
utilized at LACSD water reclamation plants).  However, the current trend in the wastewater 
industry is to provide secondary treatment and tertiary filtration using the more space efficient 
MBR technology.  For this report, MBR technology is assumed; however, the final technology 
decision will be made once design of the NRWRP resumes. 
 
5.3.1 Headworks, Biological Treatment, and Filtration 
 
Raw sewage would enter the plant at the influent pump station.  From there, coarse material would 
be removed at the coarse screening station near the inlet works.  After the headworks and prior to 
the MBR process, a flow equalization basin may be installed.  Settleable solids could be removed 
in primary sedimentation tanks.  Flow would then enter a fine screening station to protect the 
membranes.  Biological treatment and filtration would occur in the bioreactor basins and 
membrane basins.   
 
5.3.2 Solids Processing 
 
Solids would be thickened using a gravity belt thickener and further treated in an anaerobic 
digester.  Digested solids would be dewatered using centrifuges and trucked to an offsite disposal 
or reuse site.  On-site treatment would produce biosolids quality consistent with EPA Class B 
requirements.  Additionally, for a small (e.g., 2 mgd) initial phase of the facility, solids processing 
could occur at the VWRP. 
 
5.3.3 Disinfection and Discharge 
 
Normally, the tertiary-treated effluent will be disinfected utilizing ultraviolet lamps and receive a 
small chlorine dose.  This disinfected, tertiary-treated effluent (i.e. recycled water) would then be 
pumped from the onsite recycled water tank to the recycled water distribution system operated by 
the recycled water purveyor (Santa Clarita Valley Water Agency).  
 
When there is insufficient demand for recycled water, a portion of tertiary-treated wastewater may 
be diverted to reverse osmosis (or other similar demineralization technology) for chloride removal.  
The reverse osmosis permeate (i.e. low chloride water) would then be combined with the tertiary- 
treated water which by-passed the reverse osmosis.  The combined flow would be disinfected using 
ultraviolet lamps and would receive a small chlorine dose to destroy adenovirus prior to discharge.  
The demineralized, tertiary-treated effluent would be discharged to the Santa Clara River via an 
outfall pipe.  
 
 
 



 5.0 NEWHALL RANCH WATER RECLAMATION PLANT 

 

 Page 5.0-6 
Newhall Ranch Sanitation District Engineer’s Report November 2018 

 
 
5.3.4 Brine Disposal 
 
 At the time preliminary facility plans were being prepared, brine disposal by deep well injection 
was considered the most cost-effective and environmentally sound method analyzed and permitted 
by USEPA under its Underground Injection Control (UIC) program for wells on the Newhall 
Ranch Specific Plan site.  However, since that time, the Sanitation Districts have analyzed and 
tracked other technologies and methods for brine disposal.  For example, in 2016, SCVSD 
recommended a chloride compliance project that included a disposal method consisting of brine 
concentration and limited trucking to an existing industrial facility.  The SCVSD project and 
related EIR were approved and certified in August 2017.  For purposes of this report, the brine 
management will be assumed to be the same as will be utilized by SCVSD without ruling out other 
options.  For example, advances in brine management technology will be monitored for possible 
inclusion in the project.  If a more cost-effective and environmentally sound brine disposal method 
is identified before the final facility design work commences, it will be recommended for 
implementation after any necessary CEQA review.   
  
 



 6.0 EFFLUENT MANAGEMENT 

 

 Page 6.0-1 
Newhall Ranch Sanitation District Engineer’s Report November 2018 

6.1 EFFLUENT MANAGEMENT 
 
The purpose of this section is to describe the two effluent management options – discharge to the 
Santa Clara River and reuse.  As described in the Newhall Ranch Specific Plan, all effluent would 
typically be reused for landscape irrigation and other approved uses within Newhall Ranch, except 
during the wet months when demand for recycled water is low and effluent would be discharged 
to the river. 
 
 
6.2 RIVER DISCHARGE 
 
Effluent would be discharged to the Santa Clara River via an outfall pipe.  Effluent would be non-
chlorinated and must be in compliance with the NPDES permit issued by the RWQCB (Order No. 
R4-2013-0180 or subsequent renewal). 
 
 
6.3 RECYCLED WATER SYSTEM 
 
Treated water from the NRWRP would normally flow to the recycled water tank where it would 
then be pumped into a recycled water pipeline and ultimately to recycled water users via the 
recycled water purveyor’s distribution system.  Prior to entering the recycled water tank, chemicals 
would be added to deter biological growth.  The recycled water tank would be owned, operated, 
and maintained by NRSD.  The water purveyor would own the discharge pumps and recycled 
water piping.  At Newhall Ranch build-out, the NRWRP is expected to produce approximately 
3,750 acre feet per year.   
 



7.0 CONNECTION FEE AND SEWER SERVICE CHARGES 

 

 Page 7.0-1 
Newhall Ranch Sanitation District Engineer’s Report November 2018 

7.1 CONNECTION FEE, SEWER SERVICE CHARGES, AND 
FINANCING  

 
The purpose of this section is to describe how the NRSD sewerage facilities will be financed and 
to present preliminary estimates of connection fees and service charges that would be established 
for users of NRSD’s sewerage system.  The connection fee is a fee (either as a payment or 
provision of needed facilities) to be paid to NRSD by any person connecting to and using the 
sewerage system, or any person who significantly increases their discharge to the sewerage system.  
The sewer service charge is the primary way of funding NRSD’s ongoing activities and is set to 
cover the operation, maintenance, administration and management of the District, as well as 
provide a fund for payment of anticipated future sewerage system upgrades.  Fees are charged on 
a “capacity unit” (connection fee) or “sewage unit” (service charge) basis where one unit of 
capacity of discharge is equal to the sewage generated from a typical single family home (currently 
based on 260 gpd).  For multiple unit dwellings and non-residential users, the number of 
capacity/sewage units will be determined by a formula established under an NRSD ordinance.  The 
formula accounts for flow and waste strength, as indicated by the chemical oxygen demand (COD) 
and suspended solids. 
 
 
7.2 CONNECTION FEE 
 
The connection fee consists of three components, the capital cost component, the cash reserve 
component, and prepayment of one year’s worth of service charges.  The summation of these three 
components for NRSD units results in a connection fee of $8,780 per capacity unit, as discussed 